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WALL CLADDING
4.5mm Thickness / 128mm Width
Solid Wood Material

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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Jul. 11, 2018

Jul. 30, 2018

For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

SGS-CSTC Standards Technical
Services ( Shanghai ) Co., Ltd.
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Erin Huang
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Summary of Result(s):

No. Test Item Test Method Result Conclusion
EN 13986:2004+A1:2015 & EN
1 Thickness 13353:2008+A1:2011 Clause 4.1 & See Result Pass
EN 324-1:1993
EN 13986:2004+A1:2015 & EN
2 Moisture content 13353:2008+A1:2011 Clause 4.2 & 8.6% Pass
EN 322:1993
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/: Not Apply to the judgment.

Original sample photo(s):
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Back view
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TEST REPORT

1. Testitem: Thickness
Test method: EN 13986:2004+A1:2015 & EN 13353:20
Test Condition:
Specimen: 1120mmx128mmx4.5mm, 1pc
Nominal thickness: 4.5mm
Lab environmental condition: 20+2C, 65+5%RH

Test Result:

No. : SHIN180702107CCM
Date : Aug. 01, 2018
Page: 3of 4

08+A1:2011 Clause 4.1 & EN 324-1:1993

. Requirement in EN
Test item Test result Conclusion
13353:2008+A1:2011 Table 1
Ave.: 4,64 MMl 0.5
) ax.-Min.: =0.
Thickness (mm) Max.: 4.69 Pass
. Ave.: 4.5+1.0
Min.: 4.56

Original data:

Test result

:

Test item

Individual value

Average value

LThickness (mm) | 4.69

4.63 ’ 4.65 I 4.68 ] 4.56 [ 4.60 ] 4.69

4.65 4.64
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2. Testitem: Moisture content
Test method: EN 13986: :2004+A1:2015 & EN 13353: 2008+A1:2011 Clause 4.2 & EN 322:1993

Test condition:

Specimen: 100mmx128mmx4.5mm, 4pcs

Heating temperature: 103°C
Lab environmental condition: 20+2 C, 65+5%RH

Test result:

Requirement in EN
Test item Test result 13353:2008+A1:2011 use Conclusion
in dry condition
L Moisture content (%) 8.6 812 Pass
Original data:
Test result
Test item
Individual value Average value
Moisture content (%) 8.5 8.4 8.2 9.2 8.6

Note: Test specimens were cut from original sample.
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